## SHIJIAZHUANG HONGRAY GROUP CO., LTD

## **Protocol for Shelf Life Determination Study**

## 1.0 Purpose:

Conduct shelf life determination for Powder Free Nitrile Gloves, Blue as per EN455-4, so as to determine its shelf life.

#### 2.0 Standard:

- 2.1 EN 455-4:2009: Medical Gloves for Single Use- Part 4 Requirements and Testing for Shelf life determination
- 2.2 EN 455-1:2000: Medical Gloves for Single Use- Part 1 Requirements and testing for freedom from holes
- 2.3 EN 455-2:2009: Medical Gloves for Single Use- Part 2 Requirements and testing for physical properties

## 3.0 Samples Information:

Size: M

Product Name: Powder Free Nitrile Gloves, Blue

<u>Product Lot No. and quantity</u>: Random sample three production lots from production lines of Better Care Plastic Technology Co., Ltd. (10 cases per lot, and 1000 pieces/ case), conduct shelf life determination study per item 5.1-5.3.

## 4.0 Instruction of Sampling Testing:

According to EN455-1 and EN455-2, sample gloves individually from three production lots and conduct the following testing and record the testing data under the condition of time zero, accelerated aging determination.

_0.0, 0.00	ere, accordated aging actornination.							
	Item		Criteria	Quantity and Acceptance Criteria				
	Length (r	nm)	≥240mm	13 pieces, median				
Width (mm)			95±10mm	13 pieces, median				
Thickn	ess (mm)	Middle Fingertip t <sub>f</sub> Test piece t <sub>x</sub>	t₁/tx≥0.9	13 pieces				
	Force at Bre	eak (N)	≥6N	13 pieces, median				
Watertightness				G-I, AQL1.5, sampling 80 pieces (Ac3, Re 4)				

#### Notes:

- 1. Condition of sampling testing: Temperature: 23±2°C, Humidity: 50±5%
- 2. Samples shall be conditioned at least 16 hours before testing.

If all the testing results comply with the criteria requirements, and if the rate of change for the force at break tested exceed threshold value of 75% retained force at break, then the lot of products will be accepted. On the contrary, it will be rejected.

## 5.0 Shelf Life Determination Study:

## 5.1 Time Zero Testing:

5.1.1 It is estimated to conduct time zero testing for gloves from March 27-31, 2013. The

testing will be conducted and recorded per item 4.0 after the randomly sampled gloves are conditioned. Analyze the testing data so as to ensure that original testing data for the gloves for shelf life determination comply with standard requirements.

5.1.2 If it is determined that the time zero testing result comply with standard requirements, start accelerated aging shelf life determination study and real time study.

## 5.2 Accelerated Aging Shelf Life Testing:

5.2.1 As per Annex B in EN 455-4, 4 different temperatures and 5 time point at each temperature are used for accelerated aging shelf life testing, and the testing is continued at least 180 days. The selected temperature and days are as follows:

Temp #	80℃	70℃	60℃	50℃
1	1 Day	1 Day	5 Days	22 Days
2	2 Days	3 Days	15 Days	35 Days
3	3 Days	7 Days	22 Days	55 Days
4	4 Days	8 Days	35 Days	90 Days
5	5 Days	10 Days	42 Days	110 Days

5.2.2 As per the arrangements in the above table, the schedule for each testing is as following:

Temp Testing	80℃	70℃	60℃	50℃
Period	Estimated testing	Estimated testing	Estimated testing	Estimated testing
1 chod	period is:	period is:	period is:	period is:
	2013.03.27-04.02	2013.04.03-04.14	2013.04.15-05.30	2013.06.01-09.20

5.2.3 Conduct accelerated aging for 3 lots of products at each selected temperature and time, and make relative testing and records as per item 4.0 after completing accelerated aging. Analyze and evaluate each testing data after each testing. If the rate of change for the force at break tested exceed threshold value of 75% retained force at break, then the lot of products will be accepted.

## 6.0 Standard for Shelf Life Determination

6.1 **Shelf life determination for accelerated aging shelf life testing:** After completing relative testing required in item 5.1 and 5.2, if each testing data comply with EN 455-1 and EN 455-2, and the rate of change for the force at break tested exceed threshold value of 75% retained force at break, then it is acceptable to claim that the shelf life of the gloves is 3 years.

#### 7.0 Record and Files:

Details for shelf life determination study refer to corresponding testing report, and the testing data and report shall be filed permanently.

Prepared by: Xu Lihua/ QA Director of Better Care Date: March 20, 2013

Reviewed by: Wymin/QA Director of Hongray Group Date: March 20, 2013

# SHIJIAZHUANG HONGRAY GROUP PERFORMANCE TESTING REPORT AT TIME ZERO

### Purpose:

As per EN455-4, carry out performance test at time zero to verify and determine whether the product of Powder Free Nitrile Gloves, Blue conform to associate standard requirements, and provide basic data for determining shelf life of the product.

**Date Tested:** March 27, 2013

## **Samples Tested:**

Gloves manufactured in current production lines of Better Care Plastic Technology Co., Ltd.

Machine No.: No. 6 and 7 Size: M

Product Name: Powder Free Nitrile Gloves, Blue

Product Lot No.: 130326061SA06

130326072SA07 130327072XA07

**<u>Standards</u>**: EN 455-4:2009 Medical Gloves for Single Use- Part 4: Requirements and Testing for Shelf life determination

The detailed testing results of the samples above-mentioned are as follows:

## I. PERFORMANCE TESTING RESULT AT TIME ZERO OF LOT NO. 130326061SA06:

## 1. PERFORMANCE TESTING AT TIME ZERO----Dimensions and Physical Properties

Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 3.6N.

Conditioning: At least 16 hours

Tested by: Tao Ping Song Ya Test Condition: 23°C, 51%

ested by: Tab I mg Gorig Ta Test Gorie						0170
Serial	Social		Thickne	ess (mm)	Palm	Force at
No.	Size	Length (mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	М	241	0.08	0.11	96	5.8
2	М	245	0.08	0.12	95	5.9
3	М	241	0.08	0.11	95	5.7
4	М	243	0.08	0.11	95	5.8
5	М	244	0.08	0.11	95	5.9
6	М	245	0.08	0.11	95	6.5
7	М	246	0.08	0.11	95	6.4
8	М	243	0.08	0.11	95	6.2

9	М	245	0.08	0.11	95	6.2
10	М	245	0.08	0.12	96	6.3
11	М	246	0.08	0.11	95	6.3
12	М	243	0.08	0.11	95	6.0
13	М	245	0.08	0.11	95	6.4
Median Value						

## 2. Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	М	80	1

It is showed from the above data that pinholes conform to requirements.

## 3. FINAL RESULTS of LOT NO. 130326061SA06:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## II. PERFORMANCE TESTING RESULT AT TIME ZERO OF LOT NO. 130326072SA07

## 1. PERFORMANCE TESTING AT TIME ZERO----Dimensions and Physical Properties

Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded results for force at break shall conform to the values of at least 3.6N.

Conditioning: At least 16 hours

Tested by: Tao Ping Song Ya Test Condition: 22°C, 51%

ested by: 1do fillig — cong fu — fest condi					10011. 22 0,	J 1 / 0
Serial		Longth	Thickne	ss (mm)	Palm	Force at
No.	Size	Length	Test Piece	Middle Fingertip	Width	Break
INO.		(mm)	Test Fiece	Middle Filigerlip	(mm)	(N)
1	М	242	0.08	0.11	96	5.7
2	М	243	0.08	0.12	95	6.0
3	М	244	0.08	0.11	96	5.7
4	М	245	0.08	0.11	95	5.9
5	М	245	0.08	0.12	96	5.9
6	М	244	0.08	0.11	95	6.5
7	М	245	0.08	0.11	96	6.4
8	М	243	0.08	0.11	95	6.3
9	М	245	0.08	0.11	95	6.2
10	М	243	0.08	0.12	96	6.3
11	М	244	0.08	0.11	95	6.4
12	М	242	0.08	0.11	95	6.0

13	М	242	0.08	0.11	95	6.4	
	Median Value						

## 2. Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	2

It is showed from the above data that pinholes conform to requirements.

### 3. FINAL RESULTS of LOT NO. 130326072SA07:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## III. PERFORMANCE TESTING RESULT AT TIME ZERO OF LOT NO. LOT NO. 130327072XA07

1. PERFORMANCE TESTING AT TIME ZERO ----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded results for force at break shall conform to the values of at least 3.6N.

Conditioning: At least 16 hours

Tested by: Tao Ping Song Ya Test Condition: 22°C, 52%

Serial	Serial C. Length		Thickne	Palm	Force at	
No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	М	243	0.08	0.11	96	5.9
2	М	244	0.08	0.12	95	6.1
3	М	244	0.08	0.11	96	5.7
4	М	243	0.08	0.11	96	5.8
5	М	242	0.08	0.11	96	5.9
6	М	244	0.08	0.11	95	6.4
7	М	245	0.08	0.11	96	6.5
8	М	244	0.08	0.11	96	6.3
9	М	243	0.08	0.11	95	6.2
10	М	244	0.08	0.11	96	6.4
11	М	242	0.08	0.11	95	6.4
12	М	243	0.08	0.11	95	6.3
13	М	244	0.08	0.12	95	6.4
Median Value						

It is showed from the above data that the performance testing of samples conform to the

specification (Force at Break ≥6.0N).

## 2. Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1

Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	М	80	1

It is showed from the above data that pinholes conform to requirements.

## 3. FINAL RESULTS of LOT NO. 130327072XA07:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## IV. FINAL RESULT FOR PERFORMANCE TESTING AT TIME ZERO:

Through the performance test at time zero on 3 lots products(Lot No: 130326061SA06, 130326072SA07, 130327072XA07) as per EN455-1, EN455-2, and EN 455-4, the final performance-testing results of samples conform to associate standard requirements, and can be used normally.

Prepared by: Xulihua/ QA Director of Better Care Date: March 28, 2013

Reviewed by: Wymin/QA Director of Hongray Group Date: March 28, 2013

## SHIJIAZHUANG HONGRAY GROUP

## PERFORMANCE TESTING REPORT AT 80°C FOR 5 TIME POINT

## **Purpose:**

As per EN455-4, carry out accelerated aging property test at 80°C for 5 time point (namely 1 day, 2days, 3 days, 4 days, and 5 days) to verify and determine the shelf-life of Powder Free Nitrile Gloves, Blue.

Date Tested: March27- April 2, 2013

#### **Samples Tested:**

Gloves manufactured in current production lines of Better Care Plastic Technology Co., Ltd.

Machine No.: No. 6 and 7 Size: M

Product Name: Powder Free Nitrile Gloves, Blue

Product Lot No.: 130326061SA06

130326072SA07 130327072XA07

<u>Standards</u>: EN 455-4:2009 Medical Gloves for Single Use- Part 4: Requirements and Testing for Shelf life determination

The detailed testing results of the samples above-mentioned are as follows:

## I. ACCELERATED AGING PERFORMANCE TESTING RESULT AT 80℃ OF LOT NO. 130326061SA06

## 1. Accelerated Aging Condition: 80°C@ 1 day Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Serial No. Si	Longth		Thickne	Palm	Force at	
	S17e	Length (mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	242	0.07	0.12	95	5.9
2	M	240	0.08	0.11	95	5.6
3	M	241	0.08	0.11	95	6.1
4	M	243	0.08	0.11	95	6.4

5	M	244	0.08	0.11	95	6.0	
6	M	242	0.08	0.11	95	6.1	
7	M	241	0.07	0.11	96	6.4	
8	M	243	0.08	0.11	96	5.9	
9	M	241	0.08	0.12	95	6.0	
10	M	242	0.08	0.11	96	6.2	
11	M	240	0.08	0.11	95	6.6	
12	M	241	0.08	0.11	96	6.1	
13	M	242	0.08	0.11	95	5.8	
Median Value							

## **B. Samples Pinhole Testing**

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 80°C @ 1 DAY:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

### 2. Accelerated Aging Condition: 80°C @ 2 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

	Size	Length (mm)	Thickne	ess (mm)	Palm Width (mm)	Force at Break (N)
Serial No.			Test Piece	Middle Fingertip		
1	M	241	0.08	0.11	95	6.2
2	M	242	0.07	0.11	95	5.6
3	M	241	0.08	0.12	96	6.3
4	M	243	0.08	0.11	95	6.5
5	M	244	0.08	0.11	96	6.0
6	M	242	0.08	0.11	95	6.1
7	M	241	0.08	0.11	96	6.4

8	M	243	0.08	0.11	95	5.9
9	M	242	0.08	0.11	95	6.0
10	M	241	0.08	0.11	95	6.2
11	M	240	0.08	0.11	95	6.6
12	M	243	0.08	0.11	96	6.1
13	M	242	0.08	0.11	95	6.0
Median Value						

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	0	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 80°C @ 2 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 3. Accelerated Aging Condition: 80°C @ 3 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

rested by. Zhao Zhiren			Test Cone			
		Length	Thickne	ess (mm)	Palm	Force at
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	244	0.08	0.11	95	5.9
2	M	242	0.08	0.11	95	5.6
3	M	241	0.07	0.11	95	6.1
4	M	243	0.08	0.11	95	6.4
5	M	244	0.08	0.11	96	6.0
6	M	242	0.08	0.11	95	6.1
7	M	241	0.08	0.11	96	6.5
8	M	243	0.08	0.11	95	5.9
9	M	242	0.08	0.11	95	6.2
10	M	241	0.08	0.11	95	6.0

11	M	240	0.08	0.11	95	6.6	
12	M	243	0.08	0.12	96	6.5	
13	13 M 240 0.08 0.11 95						
Median Value							

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size Sample Count (pcs)		Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 80°C @ 3 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 4. Accelerated Aging Condition: 80°C @ 4 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

	Ţ	Length	Thickne	ess (mm)	Palm	Force at
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	240	0.08	0.11	95	5.7
2	M	242	0.08	0.12	95	5.6
3	M	241	0.08	0.11	95	6.1
4	M	243	0.08	0.11	95	6.5
5	M	244	0.08	0.11	96	6.3
6	M	242	0.08	0.11	95	6.1
7	M	241	0.08	0.11	96	6.5
8	M	243	0.07	0.11	95	5.9
9	M	242	0.08	0.11	96	6.0
10	M	241	0.08	0.11	95	6.0
11	M	240	0.07	0.11	95	6.6
12	M	243	0.08	0.11	96	6.1
13	M	242	0.08	0.11	95	5.8

Ī	Median Value	6.1
н	Tricatuii vaide	

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 80°C @ 4 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 5. Accelerated Aging Condition: 80°C @ 5 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 22°C, 52%

		Length	Thickne	ess (mm)	Palm	Force at	
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)	
1	M	241	0.07	0.11	96	6.1	
2	M	242	0.08	0.11	96	5.6	
3	M	241	0.08	0.12	95	6.1	
4	M	243	0.08	0.11	95	6.5	
5	M	244	0.08	0.11	96	6.0	
6	M	242	0.08	0.11	95	6.1	
7	M	241	0.08	0.11	96	6.5	
8	M	243	0.07	0.12	96	5.9	
9	M	242	0.08	0.11	95	6.0	
10	M	241	0.08	0.11	95	6.0	
11	M	240	0.08	0.11	96	6.6	
12	M	243	0.08	0.11	96	6.1	
13	M	242	0.08	0.11	95	5.8	
Median Value							

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 80°C @ 5 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 6. FINAL RESULTS of LOT NO. 130326061SA06:

Final performance-testing results of samples at conditions of 80°C@ 1 day, 80°C@ 2 days, 80°C@ 3 days, 80°C@ 4 days, 80°C@ 5 days conform to associate standard requirements, and can be used normally.

## II. ACCELERATED AGING PERFORMANCE TESTING RESULT AT 80°C OF LOT NO. 130326072SA07

## 1. Accelerated Aging Condition: 80°C @ 1 day Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

rested by. Zhao Zimen Test Condition. 21.3 C, 32%						
	Length		Thickne	Palm	Force at	
Serial No.	o. Size (mm)	_	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	241	0.07	0.12	96	5.7
2	M	242	0.08	0.11	95	5.9
3	M	241	0.08	0.11	96	6.1
4	M	240	0.08	0.11	95	6.4
5	M	244	0.08	0.11	95	6.3
6	M	242	0.08	0.11	96	6.1
7	M	241	0.08	0.11	96	6.5
8	M	243	0.07	0.12	95	5.9
9	M	242	0.08	0.11	96	6.0
10	M	241	0.08	0.11	95	6.2
11	M	240	0.08	0.11	96	6.6
12	M	243	0.08	0.11	96	6.4
13	M	242	0.08	0.11	95	6.3
Median Value						

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	0	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 80°C @ 1 DAY:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 2. Accelerated Aging Condition: 80°C @ 2 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21.5°C, 52%

		Length	Thickne	Palm	Force at		
Serial No.	Serial No. Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)	
1	M	240	0.07	0.11	95	5.7	
2	M	242	0.08	0.11	96	5.9	
3	M	241	0.08	0.11	95	6.2	
4	M	243	0.07	0.11	96	6.5	
5	M	244	0.08	0.11	95	6.5	
6	M	242	0.08	0.11	95	6.1	
7	M	241	0.08	0.11	96	6.5	
8	M	243	0.08	0.12	95	5.9	
9	M	242	0.07	0.11	96	6.4	
10	M	241	0.08	0.11	95	6.0	
11	M	240	0.08	0.11	95	6.6	
12	M	243	0.08	0.11	96	6.2	
13	M	242	0.08	0.11	95	5.5	
Median Value							

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	0	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 80°C@ 2 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 3. Accelerated Aging Condition: 80°C @ 3 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 22°C, 51%

ested by Eliao Elinen Test Condition. 22 0, 0170						1
			Thickne	ess (mm)	Palm	Force at
Serial No.	Serial No. Size	Length (mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	241	0.07	0.11	96	6.3
2	M	242	0.08	0.11	95	5.6
3	M	241	0.08	0.11	96	6.1
4	M	240	0.08	0.11	95	6.5
5	M	244	0.08	0.11	95	6.5
6	M	242	0.07	0.12	96	6.1
7	M	241	0.08	0.11	96	6.5
8	M	243	0.08	0.11	95	5.9
9	M	242	0.08	0.11	95	6.0
10	M	241	0.08	0.12	96	6.0
11	M	240	0.08	0.11	95	6.6
12	M	243	0.08	0.11	96	6.1
13	M	242	0.08	0.11	95	5.7
Median Value						

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

### **B. Samples Pinhole Testing**

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	0	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 80°C @ 3 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 4. Accelerated Aging Condition: 80°C @ 4 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen

Test Condition: 21.5°C, 50%

rested by: Zn	iao Ziiiie	11	Test Colic	11tion: 21.5 C, 50%			
	Length		Thickne	Palm	Force at		
Serial No.	No   Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)	
1	M	241	0.08	0.11	95	5.7	
2	M	242	0.08	0.11	96	5.5	
3	M	241	0.07	0.12	96	6.3	
4	M	243	0.08	0.11	95	6.5	
5	M	244	0.08	0.11	95	6.5	
6	M	242	0.08	0.11	95	6.1	
7	M	241	0.08	0.12	96	6.5	
8	M	240	0.08	0.11	96	5.9	
9	M	242	0.08	0.11	95	6.3	
10	M	241	0.08	0.11	95	64	
11	M	240	0.08	0.11	95	6.6	
12	M	243	0.08	0.11	96	6.1	
13	M	242	0.08	0.11	95	5.7	
	Median Value						

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	0

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 80°C @ 4 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

### 5. Accelerated Aging Condition: 80°C @ 5 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 22°C, 52%

Tested by Elitabellian Test Condition. 22 0, 02%						
			Thickne	Palm	Force at	
Serial No.	Serial No.   Size	Length (mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	241	0.08	0.11	95	5.7
2	M	242	0.08	0.11	95	5.8
3	M	241	0.08	0.11	95	6.1
4	M	243	0.08	0.11	95	6.5
5	M	244	0.08	0.11	95	6.4
6	M	240	0.08	0.11	95	6.1
7	M	241	0.08	0.11	96	6.5
8	M	243	0.08	0.11	95	5.6
9	M	242	0.08	0.11	95	6.0
10	M	241	0.08	0.11	95	6.5
11	M	240	0.08	0.11	95	6.6
12	M	243	0.08	0.11	96	6.1
13	M	242	0.08	0.11	95	5.8
Median Value						

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	2

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 80°C @ 5 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

### 6. FINAL RESULTS of LOT NO. 130326072SA07:

Final performance-testing results of samples at conditions of 80°C@ 1 day, 80°C@2 days, 80°C@ 3

days, 80°C@ 4 days, 80°C@ 5 days conform to associate standard requirements, and can be used normally.

## III. ACCELERATED AGING PERFORMANCE TESTING RESULT AT 80°C OF LOT NO. 130327072XA07

1. Accelerated Aging Condition: 80°C @ 1 day Conditioning: At least 16 hours

## A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties

Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21.5°C, 52%

100000000000000000000000000000000000000	I		Thickne	ess (mm)	Palm	Force at
Serial No.	Serial No. Size	Length (mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	241	0.07	0.11	95	6.0
2	M	242	0.08	0.11	95	5.6
3	M	241	0.08	0.11	95	6.1
4	M	243	0.08	0.11	95	6.5
5	M	244	0.08	0.12	96	6.0
6	M	242	0.08	0.11	95	6.1
7	M	241	0.07	0.11	96	6.5
8	M	240	0.08	0.11	95	5.9
9	M	242	0.08	0.11	95	6.0
10	M	241	0.08	0.11	95	6.0
11	M	240	0.08	0.11	95	6.6
12	M	243	0.08	0.11	96	6.1
13	M	242	0.08	0.11	96	5.8
Median Value						

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size Sample Count (pcs)		Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 80°C @ 1 DAY:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 2. Accelerated Aging Condition: 80°C @ 2 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21.5°C, 52%

100000000000000000000000000000000000000		Length	Thickno	ess (mm)	Palm	Force at	
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)	
1	M	241	0.08	0.11	95	5.7	
2	M	242	0.08	0.11	95	5.6	
3	M	241	0.08	0.11	95	6.1	
4	M	243	0.08	0.11	95	6.4	
5	M	244	0.07	0.11	95	6.0	
6	M	242	0.08	0.12	95	6.1	
7	M	244	0.08	0.11	96	6.5	
8	M	243	0.08	0.11	95	5.9	
9	M	242	0.08	0.11	96	6.0	
10	M	241	0.08	0.11	95	6.5	
11	M	240	0.08	0.11	95	6.6	
12	M	243	0.08	0.11	96	6.1	
13	M	240	0.08	0.11	95	5.8	
Median Value							

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AOL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 80°C @ 2 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

### 3. Accelerated Aging Condition: 80°C @ 3 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties

Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 22°C, 51%

ested by Enab Ennen						
			Thickne	ess (mm)	Palm	Force at
Serial No.	Size	Length (mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	240	0.08	0.12	96	5.7
2	M	242	0.07	0.11	95	5.9
3	M	241	0.08	0.11	95	6.1
4	M	243	0.08	0.11	95	6.5
5	M	244	0.08	0.11	95	6.5
6	M	242	0.08	0.11	95	6.1
7	M	240	0.08	0.11	96	6.5
8	M	243	0.08	0.11	96	5.9
9	M	242	0.08	0.11	95	6.0
10	M	241	0.08	0.11	95	6.5
11	M	240	0.08	0.11	96	6.4
12	M	240	0.08	0.11	96	6.1
13	M	242	0.08	0.11	95	5.8
			Median Value			6.1

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Siz		Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	1

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 80°C @ 3 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 4. Accelerated Aging Condition: 80°C @ 4 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

		Length	Thickne	ess (mm)	Palm	Force at	
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)	
1	M	241	0.08	0.11	95	5.9	
2	M	240	0.08	0.11	95	5.6	
3	M	241	0.07	0.11	96	6.1	
4	M	243	0.08	0.11	95	6.5	
5	M	244	0.08	0.12	95	6.3	
6	M	242	0.08	0.11	95	6.1	
7	M	241	0.08	0.11	96	6.5	
8	M	243	0.08	0.11	95	5.9	
9	M	242	0.08	0.11	95	6.0	
10	M	240	0.08	0.11	95	6.4	
11	M	240	0.08	0.11	95	6.6	
12	M	243	0.08	0.11	96	6.5	
13	M	242	0.08	0.11	96	5.8	
Median Value							

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 80°C @ 4 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 5. Accelerated Aging Condition: 80°C @ 5 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

	Length	Thickne	Palm	Force at		
Serial No.	Serial No.   Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Force at Break (N)
1	M	241	0.08	0.11	95	5.7
2	M	242	0.08	0.11	95	5.6

3	M	241	0.08	0.11	95	6.1		
	141	∠ <b>+</b> 1	0.00	0.11		0.1		
4	M	243	0.08	0.11	95	6.5		
5	M	244	0.08	0.11	95	6.0		
6	M	242	0.08	0.11	95	6.1		
7	M	241	0.08	0.11	96	6.5		
8	M	243	0.08	0.11	95	5.9		
9	M	242	0.08	0.11	95	6.0		
10	M	241	0.08	0.11	95	6.0		
11	M	240	0.08	0.11	95	6.6		
12	M	243	0.08	0.11	96	6.1		
13	M	242	0.08	0.11	95	5.8		
	Median Value							

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 80°C @ 5 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

### 6. FINAL RESULTS of LOT NO. 130327072XA07:

Final performance-testing results of samples at conditions of 80°C@ 1 day, 80°C@ 2 days, 80°C@ 3 days, 80°C @ 4 days, 80°C @ 5 days conform to associate standard requirements, and can be used normally.

## IV. FINAL RESULT FOR ACCELERATED AGING PERFORMANCE TESTING RESULT AT 80℃:

Through the accelerated aging performance test at 80°C@ 1 day, 80°C@ 2 days, 80°C @3 days, 80°C @ 4 days, 80°C @ 5 days on 3 lots products(Lot No: 130326061SA06, 130326072SA07, 130327072XA07) as per EN455-1, EN455-2, and EN 455-4, the final performance-testing results of samples conform to associate standard requirements, and can be used normally.

Prepared by: Xulihua/ QA Director of Better Care Date: April 03, 2013

Reviewed by: Wymin/QA Director of Hongray Group Date: April 03, 2013

## SHIJIAZHUANG HONGRAY GROUP

## PERFORMANCE TESTING REPORT AT 70°C FOR 5 TIME POINT

#### **Purpose:**

As per EN455-4, carry out accelerated aging property test at 70°C for 5 time point (namely 1 day, 3 days, 7 days, 8 days, and 10 days) to verify and determine the shelf-life of Powder Free Nitrile Gloves, Blue.

Date Tested: April 03-14, 2013

#### **Samples Tested:**

Gloves manufactured in current production lines of Better Care Plastic Technology Co., Ltd.

Machine No.: No. 6 and 7 Size: M

Product Name: Powder Free Nitrile Gloves, Blue

Product Lot No.: 130326061SA06

130326072SA07 130327072XA07

<u>Standards</u>: EN 455-4:2009 Medical Gloves for Single Use- Part 4: Requirements and Testing for Shelf life determination

The detailed testing results of the samples above-mentioned are as follows:

## I. ACCELERATED AGING PERFORMANCE TESTING RESULT AT 70°C OF LOT NO. 130326061SA06

1. Accelerated Aging Condition: 70°C@ 1 day Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Serial No. Size		Length	Thickne	Palm	Force at	
	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)	
1	M	241	0.08	0.11	95	5.7
2	M	240	0.08	0.11	95	5.6
3	M	241	0.08	0.11	95	6.1
4	M	243	0.08	0.11	95	6.5
5	M	244	0.08	0.11	95	6.0

6	M	242	0.08	0.11	95	6.1
7	M	241	0.08	0.11	96	6.5
8	M	243	0.08	0.11	95	5.9
9	M	241	0.08	0.11	95	6.0
10	M	240	0.08	0.11	95	6.0
11	M	244	0.08	0.11	95	6.6
12	M	240	0.08	0.11	96	6.1
13	M	242	0.08	0.11	95	5.8
Median Value						

## **B. Samples Pinhole Testing**

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	1

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 70°C @ 1 DAY:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 2. Accelerated Aging Condition: 70°C @ 3 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

			Thickne	ess (mm)	Palm	Force at
Serial No.	Size	Length (mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	242	0.08	0.11	95	5.7
2	M	240	0.08	0.11	95	5.9
3	M	241	0.08	0.11	96	6.4
4	M	243	0.08	0.11	95	6.5
5	M	244	0.08	0.11	95	6.0
6	M	242	0.08	0.11	95	6.2
7	M	240	0.08	0.11	96	6.5
8	M	243	0.08	0.11	95	5.9
9	M	241	0.07	0.12	96	6.2

10	M	240	0.08	0.11	95	6.3
11	M	242	0.08	0.11	95	6.5
12	M	240	0.08	0.11	96	6.1
13	M	242	0.08	0.11	95	5.8
Median Value						

## **B. Samples Pinhole Testing**

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	1

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 70°C @ 3 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 3. Accelerated Aging Condition: 70°C @ 7 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

	Length		Thickne	Palm	Force at	
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
					`	
1	M	241	0.08	0.11	95	5.8
2	M	240	0.08	0.11	95	5.6
3	M	241	0.08	0.11	95	6.1
4	M	243	0.08	0.11	95	6.4
5	M	244	0.08	0.11	95	6.0
6	M	242	0.08	0.11	95	6.1
7	M	241	0.07	0.11	96	6.5
8	M	243	0.08	0.11	95	5.8
9	M	241	0.08	0.11	95	6.0
10	M	240	0.08	0.11	95	6.6
11	M	240	0.08	0.11	95	6.4
12	M	241	0.08	0.11	96	6.1

13	M	242	0.08	0.12	96	5.8	
	Median Value						

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 70°C @ 7 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 4. Accelerated Aging Condition: 70°C @ 8 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 22°C, 52%

	. 1N G. Length		Thickne	Palm	Force at	
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	243	0.08	0.11	95	5.5
2	M	240	0.08	0.12	95	5.6
3	M	241	0.07	0.11	95	6.1
4	M	243	0.08	0.11	96	6.5
5	M	244	0.08	0.11	95	6.3
6	M	242	0.08	0.11	95	6.1
7	M	241	0.08	0.11	96	6.5
8	M	243	0.08	0.11	95	5.9
9	M	241	0.08	0.11	95	6.4
10	M	241	0.08	0.11	95	6.0
11	M	245	0.08	0.11	95	6.6
12	M	240	0.08	0.11	96	6.1
13	M	241	0.08	0.11	95	5.8
Median Value						

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	0

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 70°C @ 8 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 5. Accelerated Aging Condition: 70°C @ 10 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 22°C, 52%

rested by. Zii	uo Ziiiic	11	Test com	artion. 22 <b>0</b> , <b>02</b> /0			
			Length		Thickne	Palm	Force at
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)	
1	M	241	0.08	0.11	95	5.7	
2	M	240	0.07	0.11	95	5.6	
3	M	241	0.08	0.11	95	6.1	
4	M	243	0.08	0.11	96	6.5	
5	M	244	0.08	0.11	95	6.0	
6	M	242	0.08	0.11	95	6.1	
7	M	241	0.08	0.11	96	6.5	
8	M	243	0.08	0.11	95	5.9	
9	M	242	0.08	0.11	95	6.0	
10	M	240	0.08	0.11	95	6.0	
11	M	240	0.08	0.11	95	6.6	
12	M	240	0.08	0.11	96	6.1	
13	M	241	0.08	0.11	96	5.8	
Median Value							

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 70°C @ 10 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 6. FINAL RESULTS of LOT NO. 130326061SA06:

Final performance-testing results of samples at conditions of 70°C@ 1 day, 70°C@ 3 days, 70°C@ 7 days, 70°C@ 8 days, 70°C@ 10 days conform to associate standard requirements, and can be used normally.

## II. ACCELERATED AGING PERFORMANCE TESTING RESULT AT 70°C OF LOT NO. 130326072SA07

## 1. Accelerated Aging Condition: 70°C @ 1 day Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21°C, 51%

rested by. Zhao Zhilen rest Condition. 21 0, 5170						
			Length Thickness (mm)		Palm	Force at
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	241	0.07	0.12	96	6.3
2	M	241	0.08	0.11	95	5.7
3	M	241	0.08	0.11	95	6.3
4	M	243	0.08	0.11	95	6.5
5	M	244	0.08	0.11	95	6.2
6	M	242	0.08	0.12	96	6.1
7	M	241	0.08	0.11	96	6.5
8	M	243	0.08	0.11	95	5.9
9	M	242	0.08	0.11	95	6.0
10	M	240	0.08	0.11	95	6.0
11	M	240	0.08	0.11	95	6.6
12	M	240	0.08	0.11	96	6.1
13	M	242	0.08	0.11	95	5.8
Median Value						

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1

Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	0	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 70°C @ 1 DAY:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 2. Accelerated Aging Condition: 70°C @ 3 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21.5°C, 51%

rested by. Zhao Zhiren rest Condition. 21.5 G, 6176							
		Length	Thickne	ess (mm)	Palm	Force at	
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)	
1	M	242	0.08	0.11	95	5.7	
2	M	240	0.08	0.11	95	5.6	
3	M	241	0.08	0.11	95	6.1	
4	M	243	0.08	0.11	95	6.5	
5	M	244	0.08	0.12	95	6.2	
6	M	242	0.07	0.11	95	6.1	
7	M	241	0.08	0.11	96	6.5	
8	M	243	0.08	0.11	95	5.9	
9	M	243	0.08	0.11	95	6.0	
10	M	240	0.08	0.11	95	6.0	
11	M	247	0.08	0.12	95	6.6	
12	M	240	0.08	0.11	96	6.1	
13	M	242	0.08	0.11	95	5.8	
Median Value							

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	2

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 70°C@ 3 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 3. Accelerated Aging Condition: 70°C @ 7 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 22°C, 51%

Tested by: Eliab Elineit								
		Length	Length Thickness (mm)		Palm	Force at		
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)		
1	M	242	0.07	0.12	96	5.7		
2	M	240	0.08	0.11	95	5.7		
3	M	241	0.08	0.11	95	6.1		
4	M	243	0.08	0.11	95	6.5		
5	M	244	0.08	0.11	95	6.0		
6	M	242	0.08	0.11	96	6.1		
7	M	241	0.08	0.11	96	6.5		
8	M	243	0.08	0.11	95	5.9		
9	M	241	0.08	0.11	95	6.0		
10	M	240	0.08	0.11	95	6.3		
11	M	240	0.08	0.11	95	6.6		
12	M	240	0.08	0.11	96	6.1		
13	M	242	0.08	0.11	95	5.9		
	Median Value							

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 70°C @ 7 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 4. Accelerated Aging Condition: 70°C @ 8 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21.5°C, 52%

		Thickne	Thickness (mm)					
Serial No.	Serial No. Size	Length (mm)	Test Piece	Middle Fingertip	Palm Width (mm)	Force at Break (N)		
1	M	242	0.08	0.11	95	5.7		
2	M	240	0.08	0.11	96	5.9		
3	M	241	0.08	0.11	95	6.1		
4	M	243	0.08	0.11	95	6.5		
5	M	244	0.08	0.11	95	6.3		
6	M	242	0.08	0.11	95	6.2		
7	M	241	0.08	0.11	96	6.5		
8	M	243	0.08	0.11	95	5.9		
9	M	241	0.08	0.11	96	6.4		
10	M	244	0.08	0.11	95	6.0		
11	M	240	0.08	0.12	95	6.6		
12	M	240	0.07	0.11	96	6.2		
13	M	243	0.08	0.11	95	5.8		
	Median Value							

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	0	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 70°C @ 8 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 5. Accelerated Aging Condition: 70°C @ 10 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 22°C, 52%

		Length	Thickne	Palm	Force at		
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)	
1	M	241	0.08	0.11	95	5.9	
2	M	240	0.08	0.11	95	5.6	
3	M	241	0.08	0.11	95	6.1	
4	M	243	0.08	0.11	95	6.5	
5	M	244	0.07	0.12	95	6.6	
6	M	242	0.08	0.11	95	6.1	
7	M	241	0.08	0.11	96	6.5	
8	M	243	0.08	0.11	95	5.9	
9	M	241	0.08	0.11	95	6.0	
10	M	240	0.08	0.11	95	6.0	
11	M	240	0.08	0.11	95	6.6	
12	M	240	0.08	0.11	96	6.1	
13	M	242	0.08	0.11	95	5.7	
Median Value							

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	0	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 70°C @ 10 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 6. FINAL RESULTS of LOT NO. 130326072SA07:

Final performance-testing results of samples at conditions of 70°C@ 1 day, 70°C@3 days, 70°C@ 7 days, 70°C@ 8 days, 70°C@ 10 days conform to associate standard requirements, and can be used normally.

## III. ACCELERATED AGING PERFORMANCE TESTING RESULT AT 70°C OF LOT NO. 130327072XA07

## 1. Accelerated Aging Condition: 70°C @ 1 day Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21°C, 51%

		Length	Thickne	ess (mm)	Palm	Force at	
Serial No. Size	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)	
1	M	243	0.08	0.11	96	5.7	
2	M	240	0.08	0.11	95	5.6	
3	M	241	0.07	0.11	95	6.1	
4	M	243	0.08	0.12	96	6.5	
5	M	241	0.08	0.11	95	6.0	
6	M	242	0.08	0.11	95	6.1	
7	M	241	0.08	0.11	96	6.5	
8	M	243	0.08	0.11	95	5.9	
9	M	241	0.08	0.11	96	6.0	
10	M	241	0.08	0.11	95	6.0	
11	M	240	0.08	0.11	95	6.6	
12	M	240	0.08	0.11	96	6.1	
13	M	242	0.08	0.11	95	5.8	
Median Value							

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

## **B. Samples Pinhole Testing**

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 70°C @ 1 DAY:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 2. Accelerated Aging Condition: 70°C @ 3 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

		Longth	Thickne	Palm	Force at	
Serial No.	Size	ze Length (mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	241	0.08	0.11	95	5.7
2	M	240	0.08	0.11	95	5.6

3	M	241	0.08	0.11	95	6.1
4	M	243	0.08	0.11	95	6.5
5	M	244	0.08	0.11	95	6.2
6	M	242	0.08	0.11	95	6.1
7	M	241	0.07	0.12	96	6.5
8	M	243	0.08	0.11	95	5.9
9	M	241	0.08	0.11	95	6.0
10	M	240	0.08	0.11	96	6.4
11	M	240	0.08	0.11	95	6.6
12	M	241	0.08	0.11	96	6.5
13	M	242	0.08	0.11	95	5.8
Median Value						

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	2

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 70°C @ 3 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 3. Accelerated Aging Condition: 70°C @ 7 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

10000 a 5 j . Est						
Serial No. Size Length (mm)		Length	Thickne	Palm	Force at Break (N)	
			Test Piece Middle Fingertip			Width (mm)
1	M	241	0.08	0.11	95	5.8
2	M	240	0.08	0.11	95	5.6
3	M	241	0.08	0.11	95	6.1
4	M	243	0.08	0.11	95	6.4
5	M	244	0.08	0.11	95	6.0

6	M	242	0.08	0.11	95	6.2
7	M	241	0.08	0.11	96	6.5
8	M	241	0.08	0.11	95	5.8
9	M	241	0.08	0.11	95	6.0
10	M	240	0.08	0.11	95	6.3
11	M	240	0.08	0.11	95	6.5
12	M	241	0.08	0.11	96	6.2
13	M	242	0.08	0.11	95	5.8
Median Value						6.1

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	1

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 70°C @ 7 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

# 4. Accelerated Aging Condition: 70°C @ 8 days Conditioning: At least 16 hours A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties

Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

ICSICU Dy. Zhao Zhilen			Test Colla			
	Length		Thickne	Palm	Force at	
Serial No. Size	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	242	0.08	0.11	96	5.7
2	M	240	0.08	0.11	95	5.6
3	M	241	0.08	0.11	95	6.1
4	M	243	0.08	0.11	96	6.5
5	M	244	0.08	0.11	95	6.0
6	M	242	0.08	0.11	95	6.1
7	M	241	0.08	0.11	96	6.5
8	M	243	0.08	0.11	95	5.9

9	M	241	0.07	0.11	95	6.0
10	M	240	0.08	0.11	96	6.0
11	M	240	0.08	0.11	95	6.6
12	M	241	0.08	0.12	96	6.1
13	M	242	0.08	0.11	95	5.8
Median Value						6.0

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	2

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 70°C @ 8 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 5. Accelerated Aging Condition: 70°C @ 10 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

		Length	Thickne	Palm	Force at	
Serial No.	Serial No.   Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	242	0.08	0.11	95	6.0
2	M	240	0.08	0.11	95	5.6
3	M	241	0.08	0.11	95	6.1
4	M	243	0.08	0.11	95	6.5
5	M	241	0.08	0.11	95	6.2
6	M	242	0.08	0.11	95	6.1
7	M	241	0.08	0.11	96	6.5
8	M	243	0.08	0.11	95	5.7
9	M	241	0.08	0.11	95	6.0
10	M	240	0.08	0.11	95	6.1
11	M	241	0.08	0.11	95	6.6
12	M	240	0.08	0.11	96	6.1

13	M	242	0.08	0.11	95	5.8
Median Value						6.1

## **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	1

It is showed from the above data that pinholes conform to requirements.

## C. TESTING RESULTS AT 70°C @ 10 DAYS:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 6. FINAL RESULTS of LOT NO. 130327072XA07:

Final performance-testing results of samples at conditions of 70°C@ 1 day, 70°C@ 3 days, 70°C@ 7 days, 70°C @ 8 days, 70°C @ 10 days conform to associate standard requirements, and can be used normally.

## IV. FINAL RESULT FOR ACCELERATED AGING PERFORMANCE TESTING RESULT AT 70°C:

Through the accelerated aging performance test at 70°C@ 1 day, 70°C@ 3 days, 70°C @7 days, 70°C @ 8 days, 70°C @ 10 days on 3 lots products(Lot No: 130326061SA06, 130326072SA07, 130327072XA07) as per EN455-1, EN455-2, and EN 455-4, the final performance-testing results of samples conform to associate standard requirements, and can be used normally.

Date: April 14, 2013

Prepared by: Xulihua/ QA Director of Better Care

Reviewed by: Warmin/QA Director of Hongray Group Date: April 14, 2013

### SHIJIAZHUANG HONGRAY GROUP

#### PERFORMANCE TESTING REPORT AT 60℃ FOR 5 TIME POINT

#### **Purpose:**

As per EN455-4, carry out accelerated aging property test at 60°C for 5 time point (namely 5 day, 15 days, 22 days, 35 days, and 42 days) to verify and determine the shelf-life of Powder Free Nitrile Gloves, Blue.

Date Tested: April 15-May 30, 2013

#### **Samples Tested:**

Gloves manufactured in current production lines of Better Care Plastic Technology Co., Ltd.

Machine No.: No. 6 and 7 Size: M

Product Name: Powder Free Nitrile Gloves, Blue

Product Lot No.: 130326061SA06

130326072SA07 130327072XA07

<u>Standards</u>: EN 455-4:2009 Medical Gloves for Single Use- Part 4: Requirements and Testing for Shelf life determination

The detailed testing results of the samples above-mentioned are as follows:

## I. ACCELERATED AGING PERFORMANCE TESTING RESULT AT 60℃ OF LOT NO. 130326061SA06

#### 1. Accelerated Aging Condition: 60°C@ 5 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

		Length	Thickne	Palm	Force at	
Serial No. S	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	241	0.08	0.11	96	6.0
2	M	242	0.08	0.12	96	6.4
3	M	241	0.08	0.11	95	6.0
4	M	243	0.08	0.11	95	6.1
5	M	244	0.07	0.11	95	6.2
6	M	242	0.08	0.11	96	5.8

7	M	241	0.08	0.11	96	5.9
8	M	243	0.08	0.11	95	6.2
9	M	242	0.08	0.11	96	6.6
10	M	241	0.07	0.11	96	5.9
11	M	240	0.08	0.12	95	6.5
12	M	243	0.08	0.11	95	6.1
13	M	242	0.07	0.11	95	6.2
Median Value						

#### **B. Samples Pinhole Testing**

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size Sample Count (pcs)		Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 60°C @ 5 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 2. Accelerated Aging Condition: 60°C @ 15 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

		Length	Thickne	Palm	Force at	
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	241	0.08	0.11	95	6.3
2	M	240	0.08	0.11	96	6.4
3	M	241	0.08	0.11	95	6.0
4	M	243	0.08	0.11	95	6.1
5	M	244	0.08	0.11	96	6.3
6	M	242	0.08	0.11	96	5.8
7	M	241	0.08	0.11	96	5.4
8	M	243	0.08	0.11	95	6.2
9	M	241	0.08	0.11	96	6.1
10	M	240	0.07	0.11	96	5.7

11	M	240	0.08	0.12	95	6.5
12	M	240	0.08	0.11	95	6.1
13	M	242	0.07	0.11	95	6.0
Median Value						

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	1

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 60°C @ 15 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 3. Accelerated Aging Condition: 60°C @ 22 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Test Condition. 21 G, 02						
			Thickne	ess (mm)	Palm	Force at
Serial No.	Size	Length (mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	244	0.08	0.11	95	6.0
2	M	241	0.07	0.11	96	6.4
3	M	240	0.08	0.11	95	6.0
4	M	242	0.08	0.11	95	6.1
5	M	243	0.08	0.11	96	6.3
6	M	242	0.08	0.11	95	5.8
7	M	243	0.08	0.11	96	5.9
8	M	241	0.08	0.12	95	6.2
9	M	240	0.08	0.11	96	6.5
10	M	241	0.07	0.11	96	5.7
11	M	242	0.08	0.12	95	6.5
12	M	241	0.08	0.11	95	6.4
13	M	242	0.07	0.11	95	6.2

Median Value	6.2
--------------	-----

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size Sample Count (pcs)		Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 60°C @ 22 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 4. Accelerated Aging Condition: 60°C @ 35 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21°C, 51%

	Length		Thickne	Palm	Force at	
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	242	0.08	0.11	95	6.2
2	M	241	0.08	0.11	96	6.2
3	M	243	0.08	0.11	95	6.0
4	M	242	0.07	0.12	95	6.1
5	M	240	0.08	0.11	96	6.3
6	M	241	0.08	0.11	95	5.6
7	M	242	0.08	0.11	96	5.9
8	M	243	0.08	0.11	95	6.5
9	M	241	0.08	0.11	96	6.4
10	M	242	0.07	0.11	96	5.7
11	M	242	0.08	0.12	95	6.5
12	M	241	0.08	0.11	95	6.1
13	M	244	0.07	0.11	95	6.2
Median Value						

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size Sample Count (pcs)		Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 60°C @ 35 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 5. Accelerated Aging Condition: 60°C @ 42 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21°C, 53%

rested by Eliab Elineii Test Condition. 21 0, 0570						1
		Length	Thickne	ess (mm)	Palm	Force at
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	240	0.08	0.11	96	6.2
2	M	244	0.08	0.11	96	6.4
3	M	240	0.08	0.11	95	6.0
4	M	240	0.08	0.12	95	6.5
5	M	243	0.07	0.11	95	6.3
6	M	242	0.08	0.11	96	5.7
7	M	243	0.08	0.11	96	5.8
8	M	240	0.08	0.11	95	6.2
9	M	241	0.08	0.11	96	6.6
10	M	244	0.07	0.11	96	5.6
11	M	241	0.08	0.12	95	6.5
12	M	242	0.08	0.11	95	6.1
13	M	240	0.07	0.11	95	6.4
Median Value						

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

2224 237724 = 2224					
	Item	Size	Sample Count (pcs)	Pinhole (pcs)	
	Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 60°C (a) 42 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 6. FINAL RESULTS of LOT NO. 130326061SA06:

Final performance-testing results of samples at conditions of 60°C@ 5 days, 60°C@ 15 days, 60°C@ 22 days, 60°C@ 35 days, 60°C@ 42 days conform to associate standard requirements, and can be used normally.

### II. ACCELERATED AGING PERFORMANCE TESTING RESULT AT 60°C OF LOT NO. 130326072SA07

#### 1. Accelerated Aging Condition: 60°C @ 5 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 22°C, 52%

rested by: Zr	iao Zniie	en	1est Conc				
		Longth	Thickne	ess (mm)	Palm	Force at	
Serial No.	Serial No. Size Length (mm)		Test Piece	Middle Fingertip	Width (mm)	Break (N)	
1	M	243	0.08	0.11	96	6.3	
2	M	241	0.07	0.11	96	6.4	
3	M	242	0.08	0.11	95	6.0	
4	M	241	0.08	0.12	95	6.1	
5	M	244	0.08	0.11	96	6.3	
6	M	241	0.08	0.11	96	5.7	
7	M	245	0.08	0.11	96	5.6	
8	M	243	0.08	0.11	95	6.2	
9	M	241	0.08	0.11	96	6.6	
10	M	242	0.07	0.11	96	5.7	
11	M	241	0.08	0.12	95	6.5	
12	M	243	0.08	0.11	95	6.1	
13	M	240	0.07	0.11	95	6.4	
Median Value							

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

#### **B. Samples Pinhole Testing**

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size	Sample Count (pcs)	Pinhole (pcs)
-----------	--------------------	---------------

Free from holes	M	80	0
-----------------	---	----	---

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 60°C @ 5 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 2. Accelerated Aging Condition: 60°C @ 15 days Conditioning: At least 16 hours

## A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties

Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Test Condition: 21°C, 52%

Tested by: Zhao Zhifen

		Length	Thickn	ess (mm)	Palm Width (mm)	Force at Break (N)
Serial No.	Size	(mm)	Test Piece	Middle Fingertip		
1	M	243	0.08	0.11	96	6.4
2	M	241	0.07	0.11	96	6.4
3	M	242	0.08	0.11	95	6.5
4	M	244	0.08	0.11	95	6.1
5	M	241	0.08	0.11	96	6.3
6	M	242	0.08	0.12	96	5.8
7	M	244	0.08	0.11	96	5.7
8	M	242	0.08	0.11	95	6.2
9	M	241	0.08	0.11	96	6.6
10	M	243	0.07	0.11	96	5.7
11	M	243	0.08	0.12	95	6.4
12	M	241	0.08	0.11	95	6.1
13	M	242	0.07	0.11	95	6.2
Median Value						

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	1

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 60°C@ 15 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 3. Accelerated Aging Condition: 60°C @ 22 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21°C, 52%

	Size	Length	Thickne	Palm	Force at			
Serial No.		(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)		
1	M	244	0.08	0.11	95	6.2		
2	M	243	0.08	0.11	96	6.4		
3	M	241	0.08	0.11	95	6.0		
4	M	244	0.08	0.11	95	6.2		
5	M	244	0.07	0.11	96	6.3		
6	M	241	0.08	0.11	96	5.8		
7	M	242	0.08	0.11	96	5.7		
8	M	246	0.08	0.11	95	6.3		
9	M	242	0.08	0.11	96	6.6		
10	M	243	0.07	0.11	96	5.7		
11	M	244	0.08	0.12	95	6.4		
12	M	242	0.08	0.11	95	6.1		
13	M	244	0.07	0.11	96	6.2		
	Median Value							

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	0

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 60°C @ 22 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 4. Accelerated Aging Condition: 60°C @ 35 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21°C, 51%

Tested by: Zin			Thickness (mm)					
Serial No.	Size	Length (mm)	Test Piece	Middle Fingertip	Width (mm)	Force at Break (N)		
1	M	241	0.08	0.11	95	6.4		
2	M	242	0.08	0.11	96	6.4		
3	M	242	0.08	0.12	95	6.3		
4	M	242	0.08	0.11	95	6.1		
5	M	244	0.08	0.11	95	6.3		
6	M	242	0.08	0.11	96	5.8		
7	M	243	0.08	0.11	96	5.7		
8	M	244	0.08	0.11	95	6.2		
9	M	243	0.08	0.11	96	6.6		
10	M	242	0.07	0.11	96	5.8		
11	M	242	0.08	0.12	95	6.5		
12	M	243	0.08	0.11	95	6.1		
13	M	245	0.07	0.11	95	6.5		
	Median Value							

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	1

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 60°C @ 35 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 5. Accelerated Aging Condition: 60°C @ 42 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded

result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21°C, 53%

	Length		Thickne	Palm	Force at	
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	240	0.07	0.12	95	6.2
2	M	243	0.08	0.11	96	6.4
3	M	241	0.08	0.11	95	6.0
4	M	242	0.08	0.11	96	6.2
5	M	240	0.08	0.11	96	6.3
6	M	243	0.08	0.11	96	5.8
7	M	242	0.08	0.11	96	5.7
8	M	243	0.08	0.11	95	6.2
9	M	242	0.08	0.11	96	6.5
10	M	241	0.07	0.11	96	5.7
11	M	240	0.08	0.12	95	6.5
12	M	241	0.08	0.11	95	6.1
13	M	243	0.07	0.11	95	6.2
Median Value						

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

#### **B. Samples Pinhole Testing**

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	0

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 60°C @ 42 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 6. FINAL RESULTS of LOT NO. 130326072SA07:

Final performance-testing results of samples at conditions of 60°C@ 5 days, 60°C@15 days, 60°C@ 22 days, 60°C@ 35 days, 60°C@ 42 days conform to associate standard requirements, and can be used normally.

## III. ACCELERATED AGING PERFORMANCE TESTING RESULT AT 60°C OF LOT NO. 130327072XA07

1. Accelerated Aging Condition: 60°C @ 5 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties

Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21°C, 53%

rested by. Zhao Zhilen 1est Condition. 21 0, 03/0						
		Length	Thickne	ess (mm)	Palm	Force at
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width	Break (N)
		,		<i>&amp;</i> 1	(mm)	( )
1	M	244	0.08	0.12	96	6.2
2	M	243	0.08	0.11	96	6.4
3	M	241	0.08	0.11	95	6.2
4	M	243	0.08	0.11	95	6.1
5	M	242	0.08	0.11	96	6.3
6	M	243	0.08	0.11	96	5.8
7	M	241	0.08	0.11	96	5.9
8	M	243	0.08	0.11	95	6.3
9	M	242	0.08	0.11	96	6.6
10	M	241	0.07	0.11	96	5.7
11	M	243	0.08	0.12	95	6.5
12	M	242	0.08	0.11	95	6.1
13	M	242	0.07	0.11	95	6.3
			Median Value			6.3

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 60°C @ 5 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 2. Accelerated Aging Condition: 60°C @ 15 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

		Length	Thickne	ess (mm)	Palm	Force at		
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)		
1	M	241	0.08	0.11	95	6.2		
2	M	240	0.08	0.11	96	6.3		
3	M	243	0.08	0.11	95	6.0		
4	M	242	0.08	0.11	95	6.1		
5	M	241	0.08	0.11	96	6.3		
6	M	243	0.08	0.11	96	5.8		
7	M	241	0.08	0.11	96	5.9		
8	M	242	0.08	0.11	95	6.2		
9	M	243	0.08	0.11	96	6.6		
10	M	242	0.07	0.11	96	5.7		
11	M	242	0.08	0.12	95	6.5		
12	M	244	0.08	0.11	95	6.1		
13	M	241	0.07	0.11	95	6.2		
	Median Value							

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

		1 , ,		
Item	Size	Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	0	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 60°C @ 15 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 3. Accelerated Aging Condition: 60°C @ 22 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

		Length	Thickne	ess (mm)	Palm	Force at
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	241	0.08	0.11	95	6.2

2	M	242	0.08	0.11	96	6.4	
3	M	240	0.08	0.11	95	6.0	
4	M	241	0.08	0.11	95	6.1	
5	M	241	0.07	0.11	96	6.3	
6	M	242	0.08	0.11	96	5.7	
7	M	241	0.08	0.11	96	5.9	
8	M	243	0.08	0.11	95	6.2	
9	M	241	0.08	0.11	96	6.5	
10	M	242	0.07	0.11	96	5.7	
11	M	243	0.08	0.11	95	6.5	
12	M	245	0.08	0.11	96	6.1	
13	M	243	0.07	0.11	95	6.2	
	•	·	Median Value		·	6.1	

#### **B. Samples Pinhole Testing**

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

It	Item		Sample Count (pcs)	Pinhole (pcs)
Free fre	om holes	M	80	1

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 60°C @ 22 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 4. Accelerated Aging Condition: 60°C @ 35 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

	Size	Lanath	Length Thickness (mm)			Force at
Serial No.		(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	242	0.08	0.11	95	6.2
2	M	242	0.07	0.12	96	6.3
3	M	240	0.08	0.11	95	6.2
4	M	243	0.08	0.11	95	6.1
5	M	244	0.08	0.11	95	6.4

6	M	242	0.08	0.11	96	5.6	
7	M	241	0.08	0.11	96	5.7	
8	M	244	0.08	0.11	95	6.1	
9	M	243	0.08	0.11	96	6.5	
10	M	241	0.07	0.11	96	5.7	
11	M	242	0.08	0.12	95	6.4	
12	M	242	0.08	0.11	95	6.1	
13	M	242	0.07	0.11	95	6.2	
Median Value							

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 60°C @ 35 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 5. Accelerated Aging Condition: 60°C @ 42 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

		Length	Thickne	ess (mm)	Palm	Force at
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	242	0.07	0.11	96	6.1
2	M	242	0.08	0.11	96	6.3
3	M	240	0.08	0.11	95	6.0
4	M	243	0.08	0.11	95	6.1
5	M	244	0.08	0.11	96	6.3
6	M	242	0.08	0.11	96	5.8
7	M	241	0.08	0.11	96	5.7
8	M	244	0.08	0.11	95	6.2
9	M	243	0.08	0.11	96	6.5

10	M	241	0.07	0.11	96	5.7	
11	M	242	0.08	0.12	95	6.4	
12	M	242	0.08	0.11	95	6.1	
13	M	242	0.07	0.11	95	6.1	
Median Value							

#### **B. Samples Pinhole Testing**

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	2	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 60°C @ 42 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 6. FINAL RESULTS of LOT NO. 130327072XA07:

Final performance-testing results of samples at conditions of 60°C@ 5 days, 60°C@ 15 days, 60°C@ 22 days, 60°C @ 35 days, 60°C @ 42 days conform to associate standard requirements, and can be used normally.

## IV. FINAL RESULT FOR ACCELERATED AGING PERFORMANCE TESTING RESULT AT 60°C:

Through the accelerated aging performance test at 60°C@ 5 days, 60°C@ 15 days, 60°C @22 days, 60°C @ 35 days, 60°C @ 42 days on 3 lots products(Lot No: 130326061SA06, 130326072SA07, 130327072XA07) as per EN455-1, EN455-2, and EN 455-4, the final performance-testing results of samples conform to associate standard requirements, and can be used normally.

Prepared by: Xulihua/ QA Director of Better Care Date: May 31, 2013

Reviewed by: Warmin/QA Director of Hongray Group Date: May 31, 2013

### SHIJIAZHUANG HONGRAY GROUP

#### PERFORMANCE TESTING REPORT AT 50°C FOR 5 TIME POINT

#### **Purpose:**

As per EN455-4, carry out accelerated aging property test at 50°C for 5 time point (namely 22 days, 35 days, 55 days, 90 days, and 110 days) to verify and determine the shelf-life of Powder Free Nitrile Gloves, Blue.

**<u>Date Tested</u>**: June 01-September 20, 2013

#### **Samples Tested:**

Gloves manufactured in current production lines of Better Care Plastic Technology Co., Ltd.

Machine No.: No. 6 and 7 Size: M

Product Name: Powder Free Nitrile Gloves, Blue

Product Lot No.: 130326061SA06

130326072SA07 130327072XA07

<u>Standards</u>: EN 455-4:2009 Medical Gloves for Single Use- Part 4: Requirements and Testing for Shelf life determination

The detailed testing results of the samples above-mentioned are as follows:

## I. ACCELERATED AGING PERFORMANCE TESTING RESULT AT 50°C OF LOT NO. 130326061SA06

#### 1. Accelerated Aging Condition: 50°C@ 22 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

			Thickne	Palm	Force at	
I Serial No I Size I		Length (mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	242	0.08	0.11	96	6.5
2	M	240	0.08	0.12	95	6.1
3	M	240	0.08	0.11	95	6.1
4	M	241	0.07	0.11	96	6.0
5	M	240	0.08	0.11	95	6.4

6	M	240	0.08	0.11	96	5.9
7	M	245	0.08	0.11	95	6.1
8	M	244	0.08	0.11	95	6.5
9	M	240	0.08	0.12	95	6.1
10	M	241	0.08	0.11	96	5.9
11	M	241	0.07	0.11	95	6.2
12	M	241	0.08	0.11	95	6.0
13	M	242	0.08	0.11	96	5.9
Median Value						

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 50°C @ 22 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 2. Accelerated Aging Condition: 50°C @ 35 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

1 <b>1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 </b>	Langth		Thickne	Palm	Force at	
Serial No.	Serial No. Size	Length (mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	244	0.08	0.12	96	6.6
2	M	240	0.08	0.11	95	6.0
3	M	241	0.08	0.11	95	6.0
4	M	242	0.08	0.11	96	5.9
5	M	241	0.08	0.11	96	6.4
6	M	242	0.07	0.11	95	5.9
7	M	241	0.08	0.11	96	6.5
8	M	243	0.08	0.12	95	6.6
9	M	242	0.07	0.11	96	6.2
10	M	240	0.08	0.11	95	6.2
11	M	242	0.08	0.11	96	5.8

12	M	243	0.08	0.11	95	6.2
13	M	241	0.08	0.11	95	6.3
Median Value						

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 50°C @ 35 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 3. Accelerated Aging Condition: 50°C @ 55 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21.5°C, 52%

			Length Thickness (mm)			Force at	
Serial No.	Serial No.   Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)	
1	M	243	0.07	0.11	95	6.3	
2	M	241	0.08	0.11	96	5.8	
3	M	240	0.08	0.12	95	5.6	
4	M	242	0.08	0.11	95	6.2	
5	M	241	0.08	0.11	95	6.4	
6	M	242	0.08	0.11	96	5.9	
7	M	243	0.08	0.11	95	6.2	
8	M	244	0.08	0.11	96	6.1	
9	M	242	0.08	0.11	96	5.9	
10	M	243	0.07	0.12	95	6.0	
11	M	241	0.08	0.11	96	5.8	
12	M	244	0.08	0.11	95	6.3	
13	M	241	0.08	0.11	95	6.5	
	Median Value						

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1

Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 50°C @ 55 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 4. Accelerated Aging Condition: 50°C @ 90 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 22.5°C, 52%

Tested by. Zil	uo Ziiiio		1650 66116	IIII0II. 22.3 <b>O</b> , <b>0</b> 270		
	Lengt		Thickne	Thickness (mm)		Force at
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	242	0.08	0.11	95	6.2
2	M	240	0.08	0.12	96	6.0
3	M	242	0.08	0.11	95	6.0
4	M	242	0.07	0.11	95	6.0
5	M	244	0.08	0.11	96	6.3
6	M	242	0.08	0.11	96	5.8
7	M	243	0.08	0.11	96	5.9
8	M	242	0.08	0.11	95	6.0
9	M	240	0.08	0.12	96	6.6
10	M	242	0.08	0.11	95	5.7
11	M	241	0.08	0.11	95	6.5
12	M	242	0.08	0.11	95	6.0
13	M	243	0.08	0.11	95	6.2
Median Value						

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

		- F /		
Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	0	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 50°C @ 90 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

5. Accelerated Aging Condition: 50°C @ 110 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21°C, 52%

Tested by. Zii	ested by. Zhao Zhiren Test Condition. 21 0, 02/0						
	Let		Thickness (mm)		Palm	Force at	
Serial No.	Size	Length (mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)	
1	M	241	0.08	0.11	95	6.3	
2	M	242	0.08	0.11	96	6.0	
3	M	240	0.08	0.11	95	6.4	
4	M	242	0.08	0.11	95	6.0	
5	M	245	0.07	0.11	96	6.3	
6	M	246	0.08	0.11	96	5.7	
7	M	244	0.08	0.11	96	5.9	
8	M	241	0.08	0.11	95	6.0	
9	M	240	0.08	0.11	96	6.4	
10	M	244	0.08	0.11	95	5.7	
11	M	241	0.07	0.12	95	6.2	
12	M	243	0.08	0.11	95	6.0	
13	M	243	0.08	0.12	95	6.2	
	Median Value						

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	2	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 50°C @ 110 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 6. FINAL RESULTS of LOT NO. 130326061SA06:

Final performance-testing results of samples at conditions of 50°C@ 22 days, 50°C@ 35 days, 50°C@ 55 days, 50°C@ 90 days, 50°C@ 110 days conform to associate standard requirements, and can be used normally.

## II. ACCELERATED AGING PERFORMANCE TESTING RESULT AT 50℃ OF LOT NO. 130326072SA07

1. Accelerated Aging Condition: 50°C @ 22 days Conditioning: At least 16 hours

## A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties

Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21.5°C, 51%

rested by. Zhao Zhiren			Test Cond					
		Lenoth	Length Thickness (mm)			Force at		
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width	Break (N)		
		,		8. F	(mm)	( )		
1	M	242	0.08	0.11	96	6.2		
2	M	242	0.08	0.11	96	6.0		
3	M	242	0.08	0.11	95	6.6		
4	M	241	0.07	0.11	95	6.0		
5	M	242	0.08	0.11	96	6.3		
6	M	242	0.08	0.11	96	5.8		
7	M	243	0.08	0.11	96	5.9		
8	M	242	0.08	0.12	95	6.0		
9	M	242	0.08	0.11	96	6.4		
10	M	244	0.08	0.11	95	5.7		
11	M	242	0.08	0.11	95	6.5		
12	M	242	0.08	0.11	95	6.3		
13	M	241	0.08	0.11	95	6.2		
	Median Value							

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

#### **B. Samples Pinhole Testing**

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 50°C @ 22 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

# 2. Accelerated Aging Condition: 50°C @ 35 days Conditioning: At least 16 hours A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties

Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21°C, 52%

		Length	Thickn	Palm	Force at		
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)	
1	M	240	0.08	0.12	96	6.2	
2	M	242	0.08	0.11	96	6.3	
3	M	241	0.08	0.11	95	6.0	
4	M	242	0.08	0.11	95	6.4	
5	M	244	0.08	0.11	96	6.3	
6	M	242	0.08	0.11	96	5.8	
7	M	244	0.08	0.11	96	5.9	
8	M	245	0.07	0.12	96	6.0	
9	M	242	0.08	0.11	96	6.4	
10	M	243	0.08	0.11	95	5.7	
11	M	243	0.08	0.11	95	6.5	
12	M	242	0.08	0.11	95	6.0	
13	M	243	0.07	0.11	95	6.5	
Median Value							

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	0	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 50°C@ 35 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

3. Accelerated Aging Condition: 50°C @ 55 days Conditioning: At least 16 hours

## A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties

Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded

result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21.5°C, 52%

rested by. Zhao Zhiren			Test Collai		1			
Len		Length	Thickne	Palm	Force at			
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width	Break (N)		
		,		8· · · · · ·	(mm)	( )		
1	M	241	0.08	0.11	95	6.2		
2	M	242	0.08	0.11	96	6.0		
3	M	241	0.08	0.11	95	6.0		
4	M	242	0.08	0.11	95	6.5		
5	M	244	0.08	0.11	95	6.0		
6	M	245	0.07	0.12	96	5.8		
7	M	242	0.08	0.11	96	5.9		
8	M	244	0.08	0.11	95	6.4		
9	M	243	0.08	0.11	96	6.6		
10	M	241	0.08	0.11	95	5.9		
11	M	242	0.08	0.11	95	6.5		
12	M	244	0.08	0.11	95	6.4		
13	M	243	0.08	0.11	95	6.2		
	Median Value							

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	2	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 50°C @ 55 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

4. Accelerated Aging Condition: 50°C @ 90 days Conditioning: At least 16 hours

A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties

Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 22.5°C, 52%

Tested by: Znao Znijen			1est Conc					
	Length		Thickne	Thickness (mm)				
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width	Force at Break (N)		
		(11111)	Test I fee	windate i mgerup	(mm)	Dicak (11)		
1	M	242	0.08	0.11	95	6.5		
2	M	241	0.08	0.11	96	6.0		
3	M	241	0.08	0.11	95	6.0		
4	M	240	0.07	0.12	95	6.0		
5	M	243	0.08	0.11	96	6.3		
6	M	241	0.08	0.11	96	5.7		
7	M	242	0.08	0.11	96	5.9		
8	M	242	0.08	0.11	95	6.2		
9	M	246	0.08	0.11	96	6.6		
10	M	244	0.08	0.11	95	5.7		
11	M	243	0.08	0.11	95	6.5		
12	M	241	0.08	0.11	95	6.1		
13	M	243	0.08	0.11	95	6.2		
	Median Value							

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

#### **B. Samples Pinhole Testing**

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	0	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 50°C @ 90 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

# 5. Accelerated Aging Condition: 50°C @ 110 days Conditioning: At least 16 hours A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties

Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

	. Length		Thickne	Palm	Force at		
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)	
1	M	242	0.08	0.12	95	6.2	
2	M	240	0.08	0.11	96	6.3	
3	M	242	0.08	0.11	95	6.0	
4	M	243	0.07	0.11	95	6.1	
5	M	241	0.08	0.11	96	6.3	
6	M	244	0.08	0.11	96	5.8	
7	M	244	0.08	0.11	96	5.7	
8	M	242	0.07	0.11	95	6.0	
9	M	245	0.08	0.11	96	6.5	
10	M	242	0.08	0.11	95	5.7	
11	M	243	0.08	0.11	95	6.4	
12	M	241	0.08	0.11	95	6.0	
13	M	240	0.08	0.11	95	6.2	
Median Value							

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item Size		Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 50°C @ 110 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 6. FINAL RESULTS of LOT NO. 130326072SA07:

Final performance-testing results of samples at conditions of 50°C@ 22 days, 50°C@35 days, 50°C@ 55 days, 50°C@ 90 days, 50°C@ 110 days conform to associate standard requirements, and can be used normally.

## III. ACCELERATED AGING PERFORMANCE TESTING RESULT AT 50°C OF LOT NO. 130327072XA07

# 1. Accelerated Aging Condition: 50°C @ 22 days Conditioning: At least 16 hours A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties

Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded

result for force at break shall conform to the values of at least 6N.

Tested by: Zhao Zhifen Test Condition: 21.5°C, 51%

Tested by . Zin			Thickne	ess (mm)	Palm	Force at	
Serial No.	Size	Length (mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)	
1	M	241	0.08	0.11	95	6.2	
2	M	240	0.08	0.11	96	6.1	
3	M	243	0.08	0.11	95	6.0	
4	M	242	0.08	0.11	95	6.6	
5	M	245	0.08	0.11	96	6.3	
6	M	244	0.07	0.11	96	5.8	
7	M	242	0.08	0.12	96	5.9	
8	M	240	0.08	0.11	95	6.0	
9	M	242	0.08	0.11	96	6.4	
10	M	241	0.08	0.11	95	5.7	
11	M	245	0.08	0.11	95	6.5	
12	M	241	0.08	0.11	96	6.0	
13	M	243	0.08	0.11	95	6.2	
Median Value							

It is showed from the above data that the performance testing of samples conform to the specification (Force at Break  $\geq 6N$ ).

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	0

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 50°C @ 22 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

2. Accelerated Aging Condition: 50°C @ 35 days Conditioning: At least 16 hours

## A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties

Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded

result for force at break shall conform to the values of at least 6N.

C Length		Length	Thickne	Palm	Force at	
Serial No.	Serial No 1 Size 1	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
1	M	242	0.08	0.11	95	6.2
2	M	241	0.08	0.11	96	5.7
3	M	244	0.08	0.11	95	6.0
4	M	242	0.08	0.11	95	6.1
5	M	241	0.08	0.11	96	6.3
6	M	240	0.08	0.11	96	5.8
7	M	242	0.08	0.11	96	5.9
8	M	241	0.08	0.11	95	6.0
9	M	243	0.08	0.11	96	6.2
10	M	244	0.08	0.11	95	5.7
11	M	241	0.08	0.11	95	6.5
12	M	240	0.08	0.12	95	6.0
13	M	242	0.08	0.11	96	6.2
Median Value						

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

		1 ' ' '		
Item	Size	Sample Count (pcs)	Pinhole (pcs)	
Free from holes	M	80	1	

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 50°C @ 35 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

# 3. Accelerated Aging Condition: 50°C @ 55 days Conditioning: At least 16 hours A. ACCELERATED AGING PERFORMANCE TESTING ---- Dimensions and Physical Properties

Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

		Length	Thickne	ess (mm)	Palm	Force at
Serial No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)
					(mm)	

1	M	242	0.07	0.11	95	6.2
2	M	241	0.08	0.11	96	6.4
3	M	244	0.08	0.11	95	5.9
4	M	242	0.08	0.11	95	6.0
5	M	241	0.08	0.11	96	6.3
6	M	240	0.08	0.11	96	5.8
7	M	242	0.08	0.11	96	5.7
8	M	241	0.08	0.11	95	6.0
9	M	243	0.08	0.11	96	6.3
10	M	244	0.08	0.11	95	5.7
11	M	241	0.08	0.11	95	6.5
12	M	240	0.08	0.11	95	6.2
13	M	242	0.07	0.12	95	6.2
			Median Value			6.2

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	2

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 50°C @ 55 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

## 4. Accelerated Aging Condition: 50°C @ 90 days Conditioning: At least 16 hours A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties

Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

Serial		Length	Thickne	Palm	Force at		
No.	Size	(mm)	Test Piece	Middle Fingertip	Width (mm)	Break (N)	
1	M	242	0.08	0.11	95	6.1	
2	M	241	0.08	0.11	96	6.4	
3	M	243	0.08	0.11	95	6.0	

4	M	242	0.08	0.11	95	6.5
5	M	244	0.08	0.11	96	6.3
6	M	245	0.07	0.12	96	5.8
7	M	242	0.08	0.11	96	5.9
8	M	241	0.08	0.11	96	6.0
9	M	240	0.07	0.11	96	6.6
10	M	242	0.08	0.11	95	5.7
11	M	242	0.08	0.11	95	6.5
12	M	242	0.08	0.11	96	6.3
13	M	243	0.08	0.11	96	6.4
Median Value						

#### **B.** Samples Pinhole Testing

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	0

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 50°C @ 90 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

5. Accelerated Aging Condition: 50°C @ 110 days Conditioning: At least 16 hours

## A. ACCELERATED AGING PERFORMANCE TESTING----Dimensions and Physical Properties

Test Method: EN 455-4 & EN 455-2

Sample Size and Specification: 13 pieces of gloves were sampled, and the median of the recorded result for force at break shall conform to the values of at least 6N.

rested by: Endo Emilen			Test cond			
	Length		Thickne	Thickness (mm)		
Serial No.	Size	\$17E		Middle Fingertip	Width (mm)	Force at Break (N)
1	M	242	0.08	0.11	95	6.2
2	M	242	0.08	0.11	96	6.4
3	M	240	0.08	0.11	95	6.0
4	M	240	0.08	0.11	95	6.1
5	M	243	0.08	0.11	96	6.3
6	M	244	0.08	0.11	96	5.8

7	M	241	0.08	0.11	96	5.9
8	M	240	0.08	0.11	95	6.2
9	M	243	0.08	0.11	96	6.6
10	M	242	0.07	0.11	96	5.7
11	M	244	0.08	0.12	95	6.5
12	M	242	0.08	0.11	95	6.1
13	M	245	0.07	0.11	95	6.2
Median Value						

#### **B. Samples Pinhole Testing**

Testing Standard and Method: EN455-4 & EN 455-1 Sample Size: per ISO2859, inspection level G-1, AQL=1.5

Tested by: Jia Licong Zhao Sha 80pcs (Ac=3, Re=4)

Item	Size	Sample Count (pcs)	Pinhole (pcs)
Free from holes	M	80	1

It is showed from the above data that pinholes conform to requirements.

#### C. TESTING RESULTS AT 50°C @ 110 days:

Final performance-testing results of samples conform to associate standard requirements, and can be used normally.

#### 6. FINAL RESULTS of LOT NO. 130327072XA07:

Final performance-testing results of samples at conditions of 50°C@ 22 days, 50°C@ 35 days, 50°C@ 55 days, 50°C @ 90 days, 50°C @ 110 days conform to associate standard requirements, and can be used normally.

## IV. FINAL RESULT FOR ACCELERATED AGING PERFORMANCE TESTING RESULT AT 50°C:

Through the accelerated aging performance test at 50°C@ 22 days, 50°C@ 35 days, 50°C @55 days, 50°C @ 90 days, 50°C @ 110 days on 3 lots products(Lot No: 130326061SA06, 130326072SA07, 130327072XA07) as per EN455-1, EN455-2, and EN 455-4, the final performance-testing results of samples conform to associate standard requirements, and can be used normally.

Prepared by: Xulihua/ QA Director of Better Care Date: Sep 20, 2013

Reviewed by: Wymin/QA Director of Hongray Group Date: Sep 20, 2013

## SHIJIAZHUANG HONGRAY GROUP CO., LTD

### Summary for Accelerated Aging Shelf Life Testing

#### 1.0 Purpose:

Conduct accelerated aging shelf life determination for Powder Free Nitrile Gloves, Blue as per EN455-4, so as to determine its shelf life.

#### 2.0 Standard:

2.1 EN 455-4:2009: Medical Gloves for Single Use- Part 4 Requirements and Testing for Shelf life determination

2.2 EN 455-1:2000: Medical Gloves for Single Use- Part 1 Requirements and testing for freedom from holes

2.3 EN 455-2:2009: Medical Gloves for Single Use- Part 2 Requirements and testing for physical properties

#### 3.0 Samples Information:

Gloves manufactured in current production lines of Better Care Plastic Technology Co., Ltd.

Machine No.: No. 6 and 7 Size: M

**Product Name:** Powder Free Nitrile Gloves, Blue

Product Lot No.: 130326061SA06

130326072SA07 130327072XA07

#### 4.0 Instruction of Sampling Testing:

According to EN455-1 and EN455-2, sample gloves individually from three production lots and conduct the following testing and record the testing data under the condition of time zero and accelerated aging for shelf life determination.

Item		Criteria	Quantity and Acceptance Criteria	
Length (mm)		≥240mm	13 pieces, median	
Width (mm)		95±10mm	13 pieces, median	
Thickness (mm)	Middle			
	Fingertip t <sub>f</sub>	t₅/t <sub>x</sub> ≥0.9	13 pieces	
	Test piece t <sub>x</sub>			
Force at Break (N)		≥6N	13 pieces, median	
Watertightness			G-I, AQL1.5, sampling 80 pieces	
vvalerti	Watertightness (Ac3, F		(Ac3, Re 4)	

#### Notes:

- 1. Condition of sampling testing: Temperature: 23±2℃, Humidity: 50±5%
- 2. Samples shall be conditioned at least 16 hours before testing.

If all the testing results comply with the criteria requirements, and if the rate of change for the force at break tested exceed threshold value of 75% retained force at break, then the lot of products will be accepted. On the contrary, it will be rejected.

#### 5.0 Summary for Accelerated Aging Shelf Life Determination Study:

#### **5.1 Time Zero Testing:**

5.1.1Time zero testing for Nitrile gloves were conducted from March 27, 2013. Based on the performance test results, it is showed that the samples meet associate standard requirements, and can be used normally and accelerated aging shelf life determination study.

#### **5.2 Accelerated Aging Shelf Life Testing:**

5.2.1 As per Annex B in EN 455-4, 4 different temperatures and 5 time point at each temperature are used for accelerated aging shelf life testing, and the testing is continued at least 180 days. The selected temperature and days are as follows:

Temp #	80℃	70℃	60℃	50℃
1	1 Day	1 Day	5 Days	22 Days
2	2 Days	3 Days	15 Days	35 Days
3	3 Days	7 Days	22 Days	55 Days
4	4 Days	8 Days	35 Days	90 Days
5	5 Days	10 Days	42 Days	110 Days

5.2.2 As per the arrangements in the above table, the actual schedule for each testing are as follows:

Temp Testing Period	80℃	70℃	60℃	50℃
	2013.03.27-04.02	2013.04.03-04.14	2013.04.15-05.30	2013.06.01-09.20

5.2.3 The accelerated aging testing was performed as per the above condition and schedule, and based on the accelerated aging performance testing results and also the rate of change for the force at break tested, it is showed that the samples meet associated standard requirements.

Details for accelerated aging testing for each condition refer to corresponding testing report.

#### 5.3 Conclusion for accelerated aging performance testing:

Through the time zero and accelerated aging performance test according to the condition listed in section 5.1 and 5.2 on 3 lots products (namely Lot No: 130326061SA06, 130326072SA07, 130327072XA07 as per EN455-1, EN455-2, and EN 455-4, the final performance-testing results of samples conform to associate standard requirements, and the maximum shelf life of Powder Free Nitrile Gloves, Blue determined by accelerated aging testing is 3 years.

Prepared by: Xulihua/ QA Director of Better Care Date: Sep 30, 2013

Reviewed by: Namin/QA Director of Hongray Group Date: Sep 30, 2013